



**BUREAU
VERITAS**

CONSUMER PRODUCTS SERVICES DIVISION

HANGZHOU SPECIAL GLORY INDUSTRIAL CO., LTD.

Technical Report: (9122)311-0006
Date Received: NOV. 07,2022

NOV. 09,2022
Page 1 of 7



Sample Description:	FLEECE BLANKET	Sample Quantity:	1PC
Vendor:		Style No(s):	SM-8799BK
Manufacturer:		SKN/SKU No.:	N/A
Buyer:	BULLET	PO No.:	M000030633
Labeled Age Grade:	N/A	Ref #:	N/A
Appropriate Age Grade:	N/A	Country of Origin:	CHINA
Client Specified Age Grade:	N/A	Assortment No.:	N/A
Grade:		Country of Destination:	UNITED STATES
Tested Age Grade:	N/A		
UPC Code:	N/A		

EXECUTIVE SUMMARY:

The test sample(s) MEETS the following requirement(s):

- The requirement of Flammability of Blankets (ASTM D4151)
- The requirement of canadian flammability - textile products(textile flammability regulations / SOR/2016-194) / CAN/CGSB -4.2, No. 27.5:2008)
- The total lead content requirements in children products according to the California Proposition 65 settlements of Alameda Superior Court RG 07356892.
- The phthalates content requirements according to the California Proposition 65.



HANGZHOU SPECIAL GLORY INDUSTRIAL CO., LTD.

Technical Report: **(9122)311-0006**

NOV. 09, 2022

Page 2 of 7

RESULTS:

BVCPS (Shanghai) Nanjing branch contact information for this report

Technical Questions:

Nick Qi 025-52076002, E-mail: Nick.Qi@bureauveritas.com

Concerns About Billing and General Inquires:

Rita Zhang 025-52076026, E-mail: Rita-Jm.Zhang@bureauveritas.com

**BUREAU VERITAS
CONSUMER PRODUCTS SERVICES (SHANGHAI)
NANJING BRANCH**

A handwritten signature in black ink that reads 'Linda Li'.

LINDA LI
MANAGER (SOFTLINE&TOYS&ANALYTICAL
DIVISION)



HANGZHOU SPECIAL GLORY INDUSTRIAL CO., LTD.

Technical Report: **(9122)311-0006**

NOV. 09,2022

Page 3 of 7

RESULTS:

<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>		<u>REQUIREMENTS</u>
FLAMMABILITY OF BLANKETS (ASTM D4151)			
Equipment No.: BVSHS-2003-0155(02) BVSHS-2007-0445			
FABRIC SURFACE:	<input type="checkbox"/> Plain Surface <input checked="" type="checkbox"/> Raised Surface		
FACE SIDE	BURN CODE	BACK SIDE	BURN CODE
1	Non-charred	1	Non-charred
2	Non-charred	2	Non-charred
3	Non-charred	3	Non-charred
4	Non-charred	4	Non-charred
5	Non-charred	5	Non-charred

FLAMMABILITY CLASSIFICATION: CLASS I
 CLASS II

REMARK:

BURN CODE: CHARRED / NON-CHARRED

CLASS I, If none of the paper monitors burn OF ALL SPECIMENS, char, or become discolored after exposing the specimens to the ignition source, the material is classified as Class I

CLASS II, If one or more of the paper monitors burn OF ANY SPECIMENS, char, or become discolored after exposing the specimens to the ignition source, the material is classified as Class II



HANGZHOU SPECIAL GLORY INDUSTRIAL CO., LTD.

Technical Report: **(9122)311-0006**

NOV. 09,2022

Page 4 of 7

RESULTS:

TEST RESULTS

TEST PROPERTY

REQUIREMENTS

CANADIAN FLAMMABILITY - TEXTILE PRODUCTS(Textile Flammability Regulations / (SOR/2016-194) / CAN/CGSB -4.2, No. 27.5:2008)

FABRIC SURFACE DIRECTION TO BE TESTED	RAISED FIBER SURFACE RAISED SURFACE LENGTHWISE(ORIGINAL)		
DIRECTION TO BE TESTED AS RECEIVED	RAISED SURFACE LENGTHWISE(AFTER DRYCLEANING)	TIME OF FLAME SPREAD	BURNING CODE
		1 /	SF poi
		2 /	SF poi
		3 /	SF poi
		4 /	SF poi
		5 /	SF poi
	AVG		
AFTER ONE DRYCLEANING / LAUNDERING		TIME OF FLAME SPREAD	BURNING CODE
		1 /	SF poi
		2 /	SF poi
		3 /	SF poi
		4 /	SF poi
		5 /	SF poi
	AVG		
TEST RESULT	PASS		

PLAIN SURFACE >
3.5 SECONDS;
RAISED FIBRE
SURFACE > 4.0
SECONDS

DNI	DID NOT IGNITE.
IBE	IGNITED, BUT EXTINGUISHED.
SF uc	SURFACE FLASH, UNDER THE stop thread, BUT DOES NOT break the stop thread.
SF pw	SURFACE FLASH, PART WAY. NO TIME SHOWN BECAUSE THE SURFACE FLASH DID NOT REACH THE stop thread.
SF poi	SURFACE FLASH, AT the POINT OF IMPINGEMENT ONLY. (EQUIVALENT TO "DID NOT IGNITE" FOR PLAIN SURFACES.)
0.0 sec.	Actual burn time measured and recorded by the timing device.
0.0 SF only	Time in seconds, surface flash only. No damage to the base fabric.
0.0 SFBB	TIME IN SECONDS, SURFACE FLASH BASE BURN starting at places other than the point of impingement as a result of surface flash.
0.0 SFBB poi	TIME IN SECONDS, SURFACE FLASH BASE BURN STARTING AT THE POINT OF IMPINGEMENT. This result does not qualify as a base burn under the current interpretation of part of 16 cfr part 1610.
0.0 SFBB poi*	Time in seconds, surface flash base burn possibly starting at the point of impingement. The asterisk (*) is accompanied by the following statement: "Unable to make absolute determination as to source of base burns." This statement is added to the result of any specimen if there is a question as to origin of the base burn.



HANGZHOU SPECIAL GLORY INDUSTRIAL CO., LTD.

Technical Report: **(9122)311-0006**

NOV. 09,2022

Page 5 of 7

RESULTS:

TOTAL LEAD CONTENT IN CHILDREN PRODUCTS (California Proposition 65 settlements of Alameda Superior Court RG 07356892)

Test Method: Acid digestion followed by Atomic Absorption Spectrophotometry or Inductively Coupled Plasma Spectrometry

		Maximum allowable limit	
Analyte		Lead	
Type 1	Paint and surface coatings	90 mg/kg	
Type 2	Substrate materials	100 mg/kg	

Analyte				Lead (Pb)	Conclusion
Sample Description				Result (mg/kg)	
Color / Component	Location	Style			
Type 1: Paint and surface coatings					
(A)	Black/white coating on label	/	/	LT 10	PASS
Type 2: Substrate materials					
(B)	Black fabric	/	/	LT 10	PASS

LT = Less Than

* = Average of duplicate analyses

mg/kg = milligrams per kilogram (ppm=parts per million)



HANGZHOU SPECIAL GLORY INDUSTRIAL CO., LTD.

Technical Report: **(9122)311-0006**

NOV. 09,2022

Page 6 of 7

RESULTS:

PHTHALATES CONTENT(CALIFORNIA PROPOSITION 65)

Sample Identity	Color	Location	Style
A.	Black/white coating on label	/	/

Parameter	CAS No.	Unit	RESULTS		Limit
			A	/	
Dibutyl phthalate (DBP)	84-74-2	%	ND	/	0.05
Butyl benzyl phthalate (BBP)	85-68-7	%	ND	/	0.05
Di-2-ethylhexyl phthalate (DEHP)	117-81-7	%	ND	/	0.05
Di-iso-decyl phthalate (DIDP)	26761-40-0	%	ND	/	0.05
Di-iso-nonyl phthalate (DINP)	28553-12-0	%	ND	/	0.05
Diisobuty phthalate (DIBP)	84-69-5	%	ND	/	0.05
Bis(methoxyethyl) phthalate (DMEP)	117-82-8	%	ND	/	0.05
Diethyl phthalate (DEP)	84-66-2	%	ND	/	0.05
Dicyclohexyl phthalate (DCHP)	84-61-7	%	ND	/	0.05
Di-n-pentyl phthalate (DPP)	131-18-0	%	ND	/	0.05
Di-n-hexyl phthalate (DnHP)	84-75-3	%	ND	/	0.05
Conclusion	-	-	PASS	/	-

Note: ND = Not detected
 Detection Limit (%) : Each 0.005

Method: Sample was extracted with organic solvent and then analyzed by Liquid Chromatograph Mass Spectrometer / Gas Chromatograph Mass Spectrometer.



HANGZHOU SPECIAL GLORY INDUSTRIAL CO., LTD.

Technical Report: **(9122)311-0006**

NOV. 09, 2022

Page 7 of 7

RESULTS:

EXHIBIT



Report Number
(9122)311-0006

-----End The Report-----